
./4

W)w
E
l a ^a
@)

@
-.-_/
;R. )::=1/
,^
\+/

',1"l
,----Q\ t

llili'*ry--R \--K
i--'--/*). \l

l.@il l l
. i''gii\l[-lll.

im,-U i",/ ):Y:- ; />
:  i 1  /  /

t  i ' -  /  l

>--' / /

- 16 -- 17 18. 1e. 20-. ,- 13 216978, 21697B-E
/ i;li,J;hii \ \ 

'\ 
\ 

'3flJh'fii TNDUSTRTAL FINE wrRE srapLER
/ t'o-rscN.xer \ \ I J4 ^ 

,,fi,jlt{n} cRApADoBA rlDusrRral DE ALAMBRE FrNo

/ \ A fRN - {2 AGRAFEUSE INDUsTRTELLE I lcnlres FtNEs

I __.-__ \ \r )\,lNllp ,,1

- 2 PLACES I
nppLylottsrvr i 'ro, 

E-;"i

-n
.-t'

/ i<--\ i
u- /  , { -5a i qq

r ^ l
" - i

l

i
. , 1
t / i

AN

61ffi0,*s./
'-o

'3;i,j[,iiti ..'/a I \
rz1-2scl\i-Kc) 

/ (W\ L 66 l

,/ \o-6., a uu ^ I

,Z\

V,\ \ " "
L 0 0

59

l8-25 tN-LBS
OF TOROUE

{21-29 CM-KG)
APPLY [/IEDIUM

STRENGTH
THHEA0 L0CK 11

4 Pr-ACES

1P1251-lREVA 04i07
TO BE USED WITH PARTS LIST IPl251-2 AND OPERATION AND MAINTENANCE MANUAL I74325.



BOSTITCH

216978,216978-E Parts List : IP1251.2REVA

To be Used with tool parts illustration:IP1251.1 REVA

and operation and maintenance manual:174325

Serial Number on the Tool: 21697E 7213000'l and Hiqher
21 6978-E 000 and Hiqher

ITEI{ PART * DESCRIPTION ITE}I PART * DESCRIPTION

174288 l / \P 54 108467 l -R tNG,1 .237  X .103

2 174289 sUMPER, PISTON STOP 55 1 0081 7 ) -R rNG.  1 .299  X  . 103

3 1 00353 ) -R rNG.  1 .301  X  . 070 56 174284 JEAL, VALVE

1 74308 l-RtNG..701X.075 l t 174276 ]OUSING. TRIGGER

5 177718 \SSEMBLY. DRIVER/PISTON 58 174285 ]CREW, M3 X 16

6 1 74309 )-RtNG. '1.049X.103 59 174298 TETAINER,E-RING

7 174310 f -RtNG..989X.070 60 17 4269 \SSEMBLY. TRIGGER

8 151 349 l -R rNG.  1 .239X  070 6 1 174268 , IN ,  SPECIAL

I 174100 ]UMPER 62 174326 )IN.SOLID.M3X22

0 1 74098 ]LEEVE. CYLINDER

1 74099 )LATE. DRIVER GUIDE 64 177739 JEAT.SPRING GUIDE

2 177703 !OSE

3 1 74306 ]CREW.SHCS.M4XO,1Xl4 177742 3USHING

15983'1 -ABEL, WARNING

5 174290 ?ETAINER. CLIP 1 697B-E(EUROPEAN TOOL) ONLY

6 174265 :RAME 69
- -
74300 lsPRrNG. COMPRESSTON, CONTCAL

7 174274 JCREW.SHCS,M3XO,5X32 70 174299 IRIGGER. SECOND

8 174266 MUFFLFR 7'l 177685 ,IN.  SPRING, 4X3OMM

1 9 174295 SASKET, END CAP

20 174296 ]AP, END dCCESSORIES (SOLD SEPARATELY)

174273 ATCH C J 74767 iASSEMBLY.  SX} I?T GAUGE

22 1 74301 SPRING,  TORSION

2 a 174302 ]USI - ] ING.  SPRING 65 174322 /VRENCH

24 177725 ,USHER 66 17 4323 ]AP, HEAVY

25 177736 S P R I N G .  C O M P R E S S I O N

26 74297 -ATCH. INSIDE 69 1 74300 ]PRING. COMPRESSION. CONICAL

2 7 MHE4070-1 00 :LASTIC STOP NUT, M4 70 174299 TRIGGER, SECOND

28 177738 3UIDE .SPRING 7 l 177685 ) IN .  SPRING.4X32MM

29 177737 ]LOCK.PUSHER

30 1 74303 )IN,COILED,M3X22

J I \4HE3050-1 00 !UT. NYLON ,  M3 x 0.5

32 MSC4070-1 0 JCREW. SHCS. M.4XO.7OX1O

33 174264 JTOP PLATE

34 174318 -ABEL .216928

35 174287 /ALVE. ENERGY CONTROL

36 1743't 1 l -R ING, .217X .059

J t 174304 ) IN ,COILED,M4X18

38 1 74305 rtN,corLED,M4X30

39 177732 UAGAZINE

40 174307 SCREW.SFHCS.M4XO.TXl 4

4 1 1777' t  1 \SSEMBLY. SLIDING MAGAZINE

42 IVA13 \SSEMBLY. TRIGGER VALVE

43 86459 )-R|NG, .614 X .070

44 174278 IEAD VALVE

45 174312 )-RtNG, 700X 072

46 102'163 l-RtNG, 591 X .059

47 174280 SPRING. COMPRESSION

48 174279 3EAL. EXHAUST

49 174281 /VASHER, SPECIAL

50 174277 IOUSING. HEAD VALVE

5 1 174282 JEAL. TRIGGER STEM

52 174283 STEM

53 174313 f-RrNG..042X.050


